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Name  






Pediatric Dosages
The medication order is listed at the beginning of each problem.  Calculate the Child’s weight in kilograms, determine the safe recommended dosage or range, determine the safety of the order, and calculate the drug dosage.  Show your work.
1.
Keflex 250 mg po qid for a child weighing 50 lb.  You have Keflex 250 mg capsules.  The recommended daily po dose for a child is 25 to 50 mg/kg/day in divided doses q 6 h.



Recommended Dosage/range  



Is the order within the recommended dosage/range?  



If yes, give  

2.
Lanoxin 12.5 mg po qd for an infant weighing 6 ½ lb.  You have Lanoxin 0.05 mg/mL.  The recommended daily dose for an infant is 0.035 to 0.06 mg/kg/day in divided doses q 8 h.



Recommended Dosage/range  



Is the order within the recommended dosage/range?  



If yes, give  

3.
Benedryl 25 mg IV q 6 h for a child weighing 50 lb.  You have Benadryl 10 mg/mL.  The recommended daily dose for a child greater than 12 kg is 5 mg/kg/day in four divided doses.



Recommended Dosage/range  



Is the order within the recommended dosage/range?  



If yes, give  

4.
Thorazine 10 mg IV q 6 h for a child weighing 44 lb.  You have Thorazine 25 mg/mL.  The recommended daily dose is 0.55 mg/kg/q 6 to 8 h.



Recommended Dosage/range  



Is the order within the recommended dosage/range?  



If yes, give  

5.
Thioguanine 60 mg po today for a child weighing 78 lb.  You have Thioguanine 40 mg scored tablets.  The recommended po dose is 2 mg/kg/day.



Recommended Dosage/range  



Is the order within the recommended dosage/range?  



If yes, give  

6.
Initial dose of Furadantin 10 mg po qd for a child weighing 30.31 lb.  You have Furadantin 5 mg/mL.  The recommended po dose is 2 mg/kg/day.



Recommended Dosage/range  



Is the order within the recommended dosage/range?  



If yes, give  

7.
Theophylline 16 mg po q 6 h for a child weighing 28 lb.  You have Theophylline elixir 11.25 mg/mL.  The recommended po dose should not exceed 12 mg/kg/24 h.



Recommended Dosage/range  



Is the order within the recommended dosage/range?  



If yes, give  

8.
Dilantin 75 mg po q 12 h for a child weighing 66 lb.  You have Dilantin chewable 50 mg scored tablets.  The recommended po dose for a child is 5 to 7 mg/kg/day in divided doses q 12 h.



Recommended Dosage/range  



Is the order within the recommended dosage/range?  



If yes, give  

Answers
1.
568-1136 mg/day, yes, 1 capsule

2.
0.10-0.18 mg/day, no

3.
113.64/mg/day, yes, 2.5 mL
4.
11 mg/q 6 h, yes, 0.4 mL
5.
70.91 mg/day, yes, 1 ½ tablets

6.
27.55 mg/day, yes, 2 mL
7.
152.73 mg/day, yes, 1.42 mL
8.
150-210 mg/day, yes, 1 ½ tablets

